VS-1 SYNTHESIZER

Vintage Sound. Modern Design.

ROLL YOUR OWN

The VS-1 is also available in DIY kit form. It is an advanced assembly and should only be attempted by those with significant experience in DIY electronics and synthesizers. The DAC board and I/O Board PCB’s that make use of high density surface mount components come pre-assembled. The mainboard PCB also comes with the surface mount components pre-assembled. The enclosure is also included, as well as other custom parts including the potentiometers and cpu module.

KIT CONTENTS

PCB's

  • Voice cards (surface mount components pre-installed)
  • Voice Motherboard
  • Mainboard (surface mount components pre-installed)
  • Panelboard 
  • Power supply 
  • I/O Board (assembled)
  • DAC Board (assembled)
  • System module (assembled)

Enclosure

  • 16awg steel enclosure in black powdercoat. Rear panel silkscreened.
  • Silkscreened 3mm anodized aluminum from panel

Custom & Rare Parts

  • (21) Endless potentiometers
  • (2) Voice Card Guide Brackets
  • (1) OLED Display Lense
  • (1) Noise selected transistor
  • (8) 100mm 3 position cables 
  • (1) 100mm 4 position cable
  • (4) 50mm 50 position IDC cables
  • (1) 300mm 20 position IDC cable
  • (40) 6-32 x 5/16″ phillips pan head screws
  • (6) 6-32 x 7/16 phillips pan head screws
  • (2) 4-40 x 3/8 phillips pan head screws
  • (4) Fan screws
  • (4) M4 x 10mm flat head socket cap screw2/4/6/